SGS

Test Report

No.: AJHL1705002593FT Date: JUN 16, 2017

NINGBO ILAN FABRICS CO., LTD
68 BATANG ROAD, HANGZHOU BAY NEW ZONE, NINGBO, ZHEJIANG, CHINA

The following sample(s) was / were submitted and identified on behalf of the client as:
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Sample Description

M2430-001

Manufacturer Name

ILAN

Country of Origin

CHINA

Sample Receiving Date

MAY 26, 2017

Test Performing Date

MAY 26, 2017 TO JUN 13, 2017

Test Result Summary

Test(s) Requested

Result(s)

ANSI/BIFMA X5.1-2017, Clause 14 Modified

PASS

Summary:

1. For further details, please refer to the following page(s)

Signed for and on behalf of

SGS-CSTC Co., Ltd. Anji Branch

David Fan
Approved Signatory
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Test Conducted: ANSI/BIFMA X5.1 -2017 General-Purpose office chairs -Tests

Test Result:

Test Item

Test Principle & Requirement Test Result

Cyclic —Type |
(Clause 14 Modified)

Back Durability Test —

There shall be no loss of serviceability when a force of 445N
(100Ibf.) is applied 90° = 10° to the back at 406mm (16in.)
above the seat for 120,000 cycles with 109kg (240lbs.) weight PASS
on the seat.

Modify: as client’s requirement, change the number of cycle to

150000 cycles.

Photo Appendix

Sample as received - View 1 Sample as received - View 2

Sample as received - View 3

Sample as received - View 4
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SGS authenticate the photo on original report only
***End of Report™*
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